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Agenda

= Feedback from IPC forum survey & plans forward

= Clostridium Difficle and MRSA Bloodstream Infections - Post infection

reviews: why they are important and how Primary Care fits into the
bigger picture

" Measles — what you need to know from an IPC perspective

" Leg Ulcer infection — antimicrobial prescribing — NICE guidance

.



% Primary Care IPC Forum Survey Results & Plans

= Display Survey (send copy out with p point)




You said....we listened

Advance notice of Forum
dates

Practical advice of
dissemination of information
to all staff- to continue

w

Small local face to face
forums to allow discussion
and practical solutions — F2F

session
V

Help with standardising
IPC across practices
especially in light of the
standards of cleanliness

All IPC Forum dates
published via Surrey
Training hub for this
ear

Erika will come out to your
Practice / PCN & do short
CQC ICP prep teaching

sessions with any staff on
equest

Standard PC cleaning
standards toolkit has
been drafted — chasing
National team for launch




Bookings for all IPC Forum dates for this
year

" These have now been added to Eventbrite and also added to the Surrey Training
Hub website. It is on a page that is linked under the “Training Courses” page -
link below

= Please use access code SHL0019

= |nfection Prevention Control Forum : Surrey Training Hub

= NG152 Leq ulcer infection: antimicrobial prescribing visual summary (nice.org.uk)

.



MRSA Bacteraemia Post Infection Reviews

What are they?

MRSA Bloodstream Infections - Bacteraemia is an invasion of the bloodstream by bacteria. Bacteraemia occurs
when bacteria enter the bloodstream. This may occur through a wound or infection, or through a surgical
procedure or injection. Bacteraemia may cause no symptoms and resolve without treatment, or it may produce
fever and other symptoms of infection

They infections can be prevented and nationally there is a zero-tolerance threshold.

This is because MRSA BSls are associated with increased risk of mortality and are therefore deemed as
avoidable harm in all Health and Care settings. The ICB has a responsibility to hold post infection reviews for
community acquired MRSA BSI.

This year we have 9 community associated MRSA Bacteraemia's in Surrey already

Post Infection Reviews aim to applying test of effectiveness learning into clinical practice, to reduce the risk of
MRSA BSls occurring & improve patient outcomes.

This learning opportunity relies on strong partnership working by all organisations involved in the patient’s care
pathway, to jointly identify and agree the possible causes of, or factors that contributed to, the patient's MRSA

BSI. . '



@ A Surrey Patient journey — Mr M
General

November 2021 Practice input

Community Multiple falls at home -approximately 13 falls over 5 months Diabetes

nursing input Falls resulted in tissue damage to sacral area

On going diarrhoea — C. Diff positive — moisture damage

December 2021

Delirium Admitted to hospital
Discharged 19 weeks later to care home
lschaemic Pressure ulcer Grade 4 - no MRSA
Heart July 2022 Ambulance
Disease Readmitted to hospital transport
_ MRSA in blood cultures
Visual
Impairment A b

Opportunities

MRSA Bacteraemia to prevent
outcome?

In hospital diagnosed




Learning themes from MRSAb so far

Importance of good diabetes management

Frail elderly male with multiple co-morbidities risk factor
Poor mobility/history of falls

The importance of wound management

VAC therapy in the community

Lack of communication between all services including referral
processes, discharge summaries, documentation, telephone

assessments instead of face to face

.



Clostridium Difficle Post Infection Reviews

= Clostridum Difficile (C. difficile) infection is associated with an increased risk of
mortality . Nationally there are targets to reduce these infections.

C.difficile can cause disease when the normal bacteria in the gut are compromised,
usually by someone taking antibiotics, allowing the C.difficile to grow to high levels.

The toxin that some strains of C.difficile produce can reach levels where it affects the
intestines and causes mild to severe diarrhoea. C.difficile can lead to serious
infections of the intestines with severe inflammation of the bowel
(pseudomembranous colitis)

= Same process as MRSA BSI reviews

= We need you — to support with EMIS information and contribute to our post

infection reviews — great learning and CPD opportunity!
Y N



Clostridium Difficle Post Infection Reviews

1st October 2022 — 3rd March 2023 35 reported cases community acquired / associated

Findings from reviews so far:

17 of the 30 reviewed were patients over 70 years of age

18 of the 30 reviewed were female

12 of the 30 reviewed were male

5 of the 30 reviewed have leg ulcers/leg wounds/cellulitis
= 6 of the 30 reviewed have UTls
= 11 of the 30 reviewed have UTIS or Leg wounds/cellulitis/ulcers

= 2 of the 30 reviewed have both UTI and leg wound/cellulitis/ulcers

.



MRSA Bacteraemia / Clostridium Difficle Post
Infection Rewews continued

How might you be involved

Before the meeting the PM / GP will be contacted by Kate Gorman from the ICS Patient Safety
Team, and she will require some background details from the GP Practice to be submitted via
the Post Infection Review form This will aid the completion of the timeline and to see what other
partners we need to involved in the review — you might be asked to provide some input from a
nursing perspective — e.g. wound / diabetes care

Once all of the information is gathered from all of the organisations involved in the patient’s care
then a meeting with everyone is arranged (via MS teams) by the ICS Patient Safety team.

System partners meet to discuss the patients care pathway in the 3 months leading up to the
MRSA BSI / C. diff occurring.

All aspects of care, comorbidities and risk factors are discussed to establish, (where possible),
the cause or contributing factors and identify learning across the health & social care system

Action points are then agreed and ways in which these can be collaboratively achieved

Contact Kategorman@nhs.net for more information .‘_



Measles — what you need to know in Primary Care

= Measles is now circulating in England and the World Health Organisation
(WHO) has warned that Europe is likely to see an increase of infections
and is urging action to increase vaccination rates

= Coverage for the MMR vaccination programme in the UK has fallen to the
lowest level in a decade.

= Uptake for the first dose of the MMR vaccine in 2-year-olds in England is
currently 89%, and uptake of two MMR doses at age 5 years is 85.5%,
well below the 95% target set by the World Health Organization (WHQO)
which is necessary to achieve and maintain elimination.

.



o What can you do as a Practice?

Ensure all of the Practice staff are immunised o
https://www.gov.uk/government/publications/immunisation-of-healthcare-and-laboratory-
staff-the-green-book-chapter-12

= Promote MMR to your patients — GRT Lead to support this community

= Ensure patients with a fever and rash iliness are isolated on arrival

= Notify the Health Protection Team of suspected measles cases and include their MMR
vaccination history — do you know how to contact?

= https://www.qgov.uk/guidance/contacts-phe-health-protection-teams#surrey-and-sussex-
hpt-south-east

= You may need to undertake contact tracing for measles exposures in your setting, this can

include excluding unvaccinated health care workers



Managing suspected cases: ISOLATE patients presenting with a rash and fever.

Signs should be Placed in waiting areas advising patients with a rash to report to
reception so that they can be isolated and reduce the spread of infection.

Measles outbreak resources - GOV.UK (www.gov.uk)

Measles period of infectiousness generally starts from about 4 days before the rash and
lasts up to 4 days after the onset of the rash. Patients with suspected measles should be
advised to stay off nursery, school or work for at least 4 days from when the rash first
appears.

ReceFtionists should be made aware that any patients with fever and a rash, or who are
unwell and have an epldemlolo%ucal link to a confirmed case of measles, are potentially
infectious and should attend at the end of surgery to minimise the risk of transmission.

When a GP refers a suspected measles case to A&E/hospital they should inform the
hospital staff ahead of time, so that the case can be appropriately isolated on arrival.

Be alert for cases: Measles - NHS (www.nhs.uk) — do you know what the signs are? Have your staff had
a refresher?

.



The rash starts on the face and behind the ears  The spots of the measles rash are sometimes
before spreading to the rest of the body. raised and join to form blotchy patches. They are
not usually itchy.

' The rash looks brown or red on white skin_ It may be harder to see on brown and black skin.
Images: hitps-//dftbskindeep.com/all-diagnoses/measles/ hitps:/fwww.nhs uk/conditions/measles!




Leg ulcer infection: antimicrobial prescribing

1 Background

®  There are many causes of leg
m;nvm:hqand
oedama, should be managed
to promote healfing

*  Few leg ulcers are clinically infected

+  Mast leg ulcers are
codonized by becteria

*  Antibiotics don't promaote

S

= Only offer an
antibiotic when there
are symptoms or
signs of infection

When choosing
an antibiotic, take
sccount of prescribing

Give advice to seek medical

help if symptoms or signs of

infection:

= worsen rapidly or
significanthy at any time,
or

+ do not start to improve
within 2 to 3 days of

N I c mﬁgrgsgﬂhrf E;E.BHGEI

S

If the infection is worsening
or not improving as expected,
consider microbiclogical testing
When microbiological
results are available:
= review the choice of
antibictic, and
change the antibiotic

haaling when a leg uicer is considerations starting treatment TR il &
o iy O g to the results if
nat clinically infactad infection is not improving,
o A using 8 Narmow spectrum
ptoms an st
by L'::_E‘._M entibiotic, if possible
*  redness ;:! = i = h
mﬂ UiCer
locaiized wamth 2 Reassess if 5 ms worsen rapidly or significantly at any time,
: PR AR g do not start .’{glﬁ'ltl?:rwe within 2 to .rida]rs, or the person becomes
e - systemically unwell or has severe pain out of proportion to the
s fover i infection.
# o Take account of previous antibiotic use, which may have led to
% Prescribing considerations 5 resistant bacteria.
E’Iﬂ = Be aiware t’?ﬁtfmlwi“ t:laktq mmettime fut1; Ete iﬁecf}iunt IT_;u
When choosing an antibiatic resolve (wi resolution not expected until after the
H;,mw,,,#_“ antlhrut;c course is completed).

+ the seventy of symptoms of signs

« the risk of complications

® previous antibiotic use

Give oral antibiotics first fine if possible
Review intravenous antibiotics by 48 hours
and consider switching to oral antibiobics
if possible

*‘ Microbiological sampling

Dia ot take @ sample for microbiological

(H)

sepsis, necrotising fasciitis or osteomyelitis
Consider referring or seeking specialist advice if the person:
has a higher risk of comphications because of comorbidities such as disbetes or
immunosupprassion

has lymphangitis

Refer to hospital if there are symptoms or signs of 8 more serfous illness or condition such as

has spreading infection not responding to oral antibiotics
cannot take oral antibiotics {to explore possible options for intravenous or intremuscular
antibiotics at home or in the community)

testing at initial ian, even - 1 . - e - -
if the ulcar mi b infected When =xercising thewr judg=ment, professionals and practibioners ar= =xpected o take thiz guidelines fully inko sccount, songside the ndividual ne=ds,
prefer=noes ard valuss of their petents or the people wsing thedsr service. It &= not mandatory to spphy the recommendations. snd the puidefne do=: not overrids
F'E'hﬂ-ﬂf? 2020 the respons=ibiiity to malke decisions appropriate to the circumstances of the individual it consultation with them and thedr families and carers or cuardian




Leg ulcer infection: antimicrobial prescribing NICE \trethstutoser

Choice of antibiotic: adults aged 18 years and over Hecht andl Cote Excellence
Antibiotict Dosage and course length
First-choice oral antibiotc

Fluclosacillin | 300 mg to 1 g™ fouwr Gmes a daytor 7 days

Altemative first-choice oral antibiotics for penicillin allargy or if flucloacitlin unsuitabis

Damyoyeline 200 mg on first day, then 100 mg once a day (can be increased to 200 mg daily} for 7 days in total
Clarithromycin 00 mg twice a day for 7 days

Erythromycin (in pregnancyl® 500 mg four times & day for 7 days

Second-choice oral antibiotics (guided by microbiological resubts when available)

Co-amaniclav 500125 mg three times a day for 7 days

Co-trimonazole®** {in penicillin allergy) 250 mg twice a day for 7 days

First-choice antibiotics if seversly unwell (guided by microbiological results if availablel

Flucloozciliin with or withourt 1gto 2 g four times a day [V

Gentamicin®® andfor | Initially 5 mg/kg to 7 mglkg once daily IV, subsequent doses if required adjusted according to serum gentamicin concentration

Metronidazole | 400 mg thres times a day orally or 300 mg three times a day IV
Co-amawiciay with or without 1.2 g three tmes a day IV
Gentamicin®® | Initiafly 5 mgkg to 7 mg/kg once daily IV, subsequent doses if required adjusted according to serum gentamicin concentration
Co-trimosazole™ *{in penicillin aliergy) with or withowt | 760 mg twice a day IV (increased to 1.42 g twice a day in severe infection)

Gentarmicin®® andfor | Initially 3 mg/kg to 7 mg/kg once daily IV, subsequent doses if required adjustsd according to senum gentamicin concentration

Metronidazole | 400 mg thres times a dey orally or 300 mg three times a day IV
Second-choice antibiotics if severely umwell fguidsd by microbiological results when available or following specialist advice)”
Piperaciilin with tazobactam 4.3 g three tmes a day IV (incressed to 4.5 g fowr times 2 day if severs infection]
Ceftrizxone with or without 2 g once a day [V
Metronidazole | 400 mg thres times a day orally or 300 mg thres times a day IV
Antibiotics to be added i MRSA infection iz suspected or confirmed (combination therapy with antibiotics listed abovel”
Vanconmycin®? 15 mg/kg to 20 mgfkg two or three times 3 day IV (maximum 2 g per dose), adjusted according to serum vancomycin concentration

Teicoplanin®? Initially & mg/kg every 12 hours for three doses, then & mg/'kg once a day IV

Limezolid (if vancommycin or teicoplanin cannot be used; | 600 mg twice & day oralty or IV
specialist advice onby)®

t5ee BNF for appropriate vse and dosing in hepatic impairment, renzal impairmeant, pregnancy and breastfesding, and administering intravenous [or, where appropriate, intramuscular) antibiotics.
“The upper dose of 1 g four time: 3 day would be off-label.

TThe prescriber should follow relevant professional guidance, taking full responsibility for the decision, and obizining and documenting informed consent. Ses the GMC's Good practice in prescrbing
and managing medicines and cevices for more information.

*Erythromycin is preferred if 2 macrolide is needed in pregnancy, for example, if thers is true penicillin allergy and the benefits of antibiotic treatment outweigh the harms.

See the Medicines and Healthcare products Regulatory Agency (MHRA) Public Azzessment Report on the safety of macrolide antibiofics in pregnancy.

“Mot licenzed for leg ulcer infection 20 use would be off-label.  *Zee BNF for information on monitoring of patient parameters.

TReview intravenous antibiotics by 48 hours and consider switching to oral antibiotics if possible. *5ee BNF for information on therapewtic drug monitoning.

£ NICE 2020 Al rights reserved. Subject to Motics of riphes.




Topics for next Forum?

= Please send suggestions to:
syheartlandsicb.shipc@nhs.net

Thankyou for your continued support to achieve continuous IPC
improvements within the Primary Care setting

.



Patient Promotion

Prioritise vaccines: Ensure you have a clinical and admin immunisation lead who work together to
support the team to improve uptake. Make sure practice staff feel confident about vaccines to be able
to support your patients in making informed choices (see below for resources).

= Make every contact count (MECC): Admin and clinical staff can oRportunistically check when patients
are visiting Tor other reasons if they are up to date. Details about the routine schedule are here:

= https://www.gov.uk/government/publications/the-complete-routine-immunisation-schedule and details
about catching up those with incomplete or uncertain vaccination status are here: _
https://www.gov.uk/government/publications/vaccination-of-individuals-with-uncertain-or-incomplete-
Immunisation-status

= Invites and reminders: Ensure that everyone is invited in good time for their vaccines and follow up
those that do not attend. Remember that Child Health Information Services (CHIS) send out monthly
invite letters and there is good evidence to support call/recall interventions.

= Appointments: Ensuring vaccination appointments are available, timely and flexible makes them more
accessible for patients.

= Speaking with patients: Consider a call back system where a trusted professional could call
parents/carers/patients who are unsure.

= New registrations: Ensure robust processes are in place to obtain immunisation histories, review and
offer catchup immunisations.

= Evidence suggests that NHS leaflets are among the most trusted sources of information. Consider the
need for translated leaflets as well which are available from UKHSA and WHO. Update your practice

website, PPG, Patient TV & waiting room with leaflets and links to vaccine information. .



= Resources

= « Flyer for use in primary and secondary care which addresses common questions about MMR,
with an English version ‘available to order hitps://www.gov.uk/government/publications/measles-
dont-let-your-child-catch-it-flyer-for-schools

= Download versions in Arabic, Afrikaans, Bengali, Chinese, Cantonese, French, Hindi, Hebrew,
German, ltalian, Lithuanian, Polish, Portuguese, Romani, Romanian, Swabhili, Tagalog, Tamil,
Turkish, Urdu, Ukrainian and Yiddish.

= « MMR leaflet with more detail on the infections covered by MMR available to order in English,
Bengali, Polish, Romanian, Somali, Ukrainian and Yoruba

= Measles leaflet for young people

https://www.gov.uk/government/publications/think-measles-poster-about-measles-in-young-
people

= Measles outbreak poster for primary and secondary care including outbreak poster and leaflet
and poster for GP reception areas

= |mmunisation - GOV.UK (www.gov.uk)

= Routine childhood immunisation resources are available here: _
https://www.gov.uk/government/collections/immunisation#immunisation-leaflets-and-guidance-

https://www.healthpublications.gov.uk/ArticleSearch.html?sp=Sreset&keyword=IMMS

Search Publications - Health Publications

for-parents and supporting videos here:



Notification of suspected measles cases

= Registered medical practitioners should notify all suspected measles cases ideally by phone as soon as possible to the
local Health Protection Team (HPT), so that fimely public health management can bé undertaken. Currently other viral
rash illnesses are much more common than measles particularly in children but when measles is suspected you do not
need to wait for laboratory confirmation before notification, and please include MMR vaccination history on the notification,
as this will assist with prioritising case and contact management (i.e., unvaccinated individuals would be more likely to be
a case compared to those with a history of 2x MMR).

= Clinicians should telephone the South East HPT; In hours (9am-5pm) 0344 225 3861 or Out of Hours
=« Surrey Sussex 0844 967 0069
Laboratory testing

= Appropriate testing can be discussed with HPT on notification. In some cases where rapid confirmation of the clinical
diagnosis is required (e.g. suspected cases where vulnerable contacts have been exposed), the HPT will assist in the
assessment and help to arrange testing.

= The HPT routinely sends out oral fluid kits to all suspected cases of measles, these are for the surveillance of measles in
England and take up to two weeks to process.

IF A MEASLES CASE PRESENTS AT ANY HEALTHCARE SETTING, THEN THE FOLLOWING CONTACT TRACING
ACTIONS ARE THE RESPONSIBILITY OF THAT ORGANISATION:

Contact tracing and warning & informing

= Where suspected cases of measles have not been appropriately isolated then the healthcare establishment is responsible
for doing a look back and following up ?atle_nts who have been eéxposed in the waiting area. The HPT can provide
guidance on assessm? the exposure of patients, with particular attention to identifying and managing immunosuppressed
and vulnerable contac Sh&lel\)ﬁi’ pl_regnant women, infants) to determine if they should be offered Post-Exposure Prophylaxis
with immunoglobulin or . The HPT can also provide a warn and inform letter template which can be used by the
healthcare setting to send to exposed patients and staff.

= Healthcare worker exclusion from work Of note health care workers who are exposed to a confirmed or IikeI%/ case and
do not have satisfactory evidence of dprotectlon (2 documented doses of MMR or a positive measles IgG blood test) may

be excluded from work from the 5th day after the first exposure to 21 days after the final exposure. .




